LIST NO. 0656

@& HITACHI

-
2
—
N
-
oc
J
Q.
—d
o
O
=
O
oc
-
QO
LU
-
L

1989-6-10

B ROUTER

M 8(E1)

Model M 8

/

\

.

A

,,;, / ‘\ \\

AN § / { / \ /
BEE @@E@
\

\ i

/

/

i

i
Eae
Ly

N
B
[/l, w

(57




PARTS M8
ot cope No. DESGRIPTION ey REMARKS
1| 302—-086 | TAPPING SCREW (W/FLANGE) D4X20 (BLACK) | 3
2| 302~192 | TOP COVER (A) 1
3| 971—835 | BEARING SEAL 1
4| 608—VWM | BALL BEARING 608VVMC2EPS2L 1
5| 931—701 | BEARING LOCK 1
6| 955—508 | SWITCH (1P SOLDER TYPE) 1
7| 938—477 | HEX. SOCKET SET SCREW M5X8 2
8. 301—798 | KNOB PINION 1
9| 301—801 | WING BOLT Mexer 1
10| 802~183 | FRONT COVER 1
*| 11| 301—824 | SCALE (MM) 1
11| 301—825 | SCALE (INCH) 1 | FOR USACAN
12| 301—800 | SCALE STOPPER 1
13 HITACHI LABEL 1
»| 14| s40—191Cc | STATOR 110v—115V 1
x| 14| 340-191D | STATOR 127V 1
»| 14| 340—191E | STATOR 220v—230v 1
*| 14| 340—191F | STATOR 240V 1
* 14 340—191G STATOR 220V 1 FOR SWE,AUS,NOR
x| 14| 340—191H | STATOR 240v 1 | FORGBR
*| 14| 340—191) | STATOR 110V 1 | FORGBR
15| 960—251 | HEX. HD. TAPPING SCREW D5X65 2
x| 16| 360—166C | ARMATURE 110V—115V 1
*| 16| 360—166D | ARMATURE 127V 1
*| 16| 360—166E | ARMATURE 220V—230V 1
* 16 360—166F ARMATURE 240V 1
x| 16| 360-166G | ARMATURE 220V 1 | FOR SWE,AUSNOR
* 16 360—166H ARMATURE 240V 1 FOR GBR
»| 16| 380—166J | ARMATURE 110V 1 | FORGBR
x| 17| 994—273 | NOISE SUPPRESSOR 1 | FOR GBRSAF,FRG,HOLDEN,FIN.SWEAUSNORNZLTASUI
#{ 18| 980—063 | TERMINAL 1 | FOR NZL,GBR.SAF FRG,HOLDEN FIN,SWE,AUS,NOR/TA,SUI
* 19 | 993—853 EARTH WASHER DS 1 FOR NZL,GBR,SAF FRG,HOL,DEN,FIN,SWE AUS NOR,ITA,SUI
20| 959—140 | CONNECTOR 50091 (10 PCS.) 1
21| 938—307Z | PILLAR TERMINAL 1
#| 22| 953-327 | CORD ARMOR D8.8 1
x! 22| 938—051 | CORD ARMOR D10.1 1
%| 23 500—201z | CORD 1 | (CORD ARMOR D10.1)
x| 23| 500234z | coRD 1 | (CORD ARMOR D8.8)FOR ITA,FRG,HOLDEN,INA
x| 23| 500—247z | CORD 1 | (CORD ARMOR D10.1)FOR FIN,SWE,AUS,NOR
»| 23 500—237Z . CORD 1 | (CORD ARMOR D8.8)FOR GBR
#| 23| so0—248z | CORD 1 | (CORD ARMOR D10.1)FOR SUI
x| 23| s00—240z | corD 1 | (CORD ARMOR D8.8)FOR USA.CAN
x| 23| s00—2452 ' CORD 1 | (CORD ARMOR D10.1)FOR SYR
x| 23| 500-223z | CORD 1 | (CORD ARMOR D10.1)FOR SIN,KUW
x| 23| 500—423Z | CORD 220V 1 | (CORD ARMOR D8.8JFOR SAU
*| 231 | 500—226Z2 | CORD 1 | (CORD ARMOR D8.8)FOR NZL,FIJ,NGU
*| 231 | 500-4052 | CORD 1 | (CORD ARMOR D8.8)FOR AUT
*| 231 | 500231z | CORD 1 | (CORD ARMOR D8.8)FOR SAF
x| 24| 992—810 | TERMINAL 1
x| 24| 980—063 | TERMINAL 1 | FOR USACAN
25| 937—631 | CORD CLIP 1 g
26| 984~750 | TAPPING SCREW (W/FLANGE) D4X16 2 {
06—89

* I ALTERNATIVE PARTS



PARTS M8
T cope No. DESGRIPTION o REMARKS
27| 981—586 | BRUSH HOLDER 2
28| 999—043 | CARBON BRUSH (1 PAIR) 2
20| 981—781 | BRUSH CAP 2
30 NAME PLATE 1
31| 802—181 | HOUSING ASSY 1 | iNcLUDZ27
32 302--184 LEVER 1
33| 971—853 | SPRING 2
34| 302—182 | STOPPER POLE 1
35| 301—805 | STOPPER PIECE 1
36| 986—274 | MACHINE SCREW (W/WASHERS) M5X25 2
37 | 301—813 | HANDLE 2
38 | 302—185 | END BRACKET 1
39 301—808 WING BOLT M8X1§6 1
40| 931—8554 | TAPPING SCREW D5X50 4
41| 302—316 | MACHINE SCREW M5X25 (BLACK) 1
42| 802—012 | NUT M5 (BLACK) 2
43| 997—465 | SELF TAPPING SCREW (W/WASHER) D4X12 1
44| 971—858 | SPRING (A) 1
45| 302—191 | STOPPER BLOCK 1
46| 302—317 | MAGHINE SCREW M5X16 (BLACK) 1
47 | 940216 | MACHINE SCREW M4X10 (10 PCS.) 2
48| 302—188 | BEARING COVER 1
49| 620-0VV | BALL BEARING 6200VWCMPS2S 1
50| 971—848 | LOCK PIECE 1
51| 670—514 | RETAINING RING (E—TYPE) FOR D10 SHAFT 2
52| 971—847 | LOCK SCREW 1
53! 971—846 WAVE WASHER 1
54| 956—786 | LOGK LEVER 1
55| 302—187 | SPRING 1
56| 302—186 | LOCK PLATE 1
57 | 302—193 | GOLLET CHUCK 8MM 1
57| 302—194 | COLLET CHUCK 6.35MM 1 | FOR NZL.AUS,GBR,SULUSA,CAN,GRE KUW,NGU,INA SYR
58| 302—315 | SCREW M8 1
59| 302—189 | BASE 1
60| 302—190 | SUB BASE 1
61| 992—013 | SEAL LOCK FLAT HD. SCREW M5X14 4
06—89

* I ALTERNATIVE PARTS




STANDARD ACCESSORIES M8
ot cope No. DESCRIPTION s REMARKS
501 | 949—234 | MACHINE SCREW MS5X8 (10 PCS.) 2
502 971—851 PARALLEL GUIDE 1
503 | 971—859 | WRENGH 8/13MM 1
»| 504 | 971—620 | STRAIGHT GUIDE (A) ASSY 1 | INCLUD.505—512 FOR FRA,SUI
x| 505 | 971—622 | G@UIDE BAR 2 | FORFRASUI
»| 506 | 942—827 | RETAINING RING (E—~TYPE) FOR D8 SHAFT 1 | FOR FRASUI
x| 507 | 971—621 | STRAIGHT QUIDE (A) 1 | FORFRASUI
x| 508 | 961—516 | KNOBBOLT Mex7 1 | FORFRASUI
| s09 | 9s6—917 | scREw HOLDER 1 | FORFRASUI
x| s10| 971—623 | FEED SCREW (A) 1 | FOR FRASUI
x| 511 960—058 | KNOBBOLT M6X20 2 | FOR FRASUI
#| 512 | 047-859 | LOCK SPRING 2 | FOR FRASUI
513| 956—790 | TEMPLATE GUIDE D18 1
§14 | 956—756 | TEMPLATE GUIDE ADAPTER 1
515| 947—869 | LOCK SPRING 2
*| 518 | 971—852 | CHUCK SLEEVE 8/6MM 1 | FORFRG,HOL
*| 517 | 986—865 | STRAIGHT BIT (TCT) D8X8 1 | DEPENDING ON ORDER SPEC.
x| 517 | 971—878 | STRAIGHT BIT (TCT) 1/4°X1/4" 1 | DEPENDING ON ORDER SPEC.
518 | 301—806 | WING BOLT M6X15 2
06—89

* I ALTERNATIVE PARTS



